il

|‘
[
|
I

L Ly ; |
L1 “/ t el T
$s| 357
{

Ng 25080

|
}




SAMMY AIR SCRAMBLE Type AS-1A is a brand new
fighting game machine produced by our long
and studies. The magnified sounds of planes

experience
and guns
and shock felt on the lever when shooting, will captivate
all the players of this machine.

The constructions of outside and inside of the machine
are firm, nice, and of gorgeous finish. The up-to-date
and bold desigh and idea of the machine are results of
long experience and studies of Sammy staff.

SPECIFICATIONS

System ceeeeieeiiees Relay connection(IC is used in some parts)
Outside finish -« Printed melamine board, cashew finish
Measurement — «-cee Hight 178.5cm Width 76cm Depth 104cm
Weight  reoererereeeees About 170kgs

Power supply --:-:- 1BOVA, AC 90-117V

HOW TO PLAY
Put in a coin. Then battle planes of your enemy come speedily

to you.

Suppose you are in our plane. When you want to go up, pull the

lever towards you. When go down, push the lever for wards.

Using the scall, aim the enemy plane, and push the red button
on the lever to shoot it down.

When you could shoot down 10 planes, you can play again free.

SAMMY AIR-SCRAMBLE AS-1A%I3,
DB L 720 BT L VIR — T
KA FIORRAT | ARMHE (R D D IEP O REF | DB L INE

KNI &

WL TEThHO7T L A —2KTTHTL 9,

MO FhE NS SRR T ikt S A U A T B

DEd., W TR T A > 8T 4 Tz 4T SAMMY
hE

D KD INFE & R B T Ed,

Ut H) FRe VL —HEEs (—8B |CEA)
P TU b AS I ARER. FRP, #o o aftt
Figeeeeens % x(78.5cm, h76cm, B1TI0.4cm
= #9170 kg

fERES---150 VA, ACI00V

GEUE)Y AL AHFBALTTEV, A oBICE®RI»EN T,
ERLUEVGEG, B A FANC. TRLEZGE &R M)
BUCEL ¥+, BESEEBCEE 5. BRIEOKRVIDSE
WL THBELERESFTLE T,

loggsshiz & N, I H. BY—AHRE T




OPENING THE DOORS, YOU CAN CHECK EVERY PART.

THE UPPER DOOR (fixed screws)
EHF7— (KU ICTEE)
for the main panel change and

checking timer and counter.
A RFNT BAT—RUAV > PSR

\\\%\ REAR UPPER DOOR
#BHEEWET—

for checking, wake,

and lamps.
HPR. T TE AWK
(Key No.504)

REAR LOWER DOOR
HBATHEF 7 —

e for checking mechanism.
/ AN X EAE

(Key No.504)

FRONT DOOR-

BB F7—
for checking the rejector
and putting and taking out

the cash box. P
YFrorx—giE £EHLAR

(Key No.6450)

7

The wheels on the bottom move sidelong only
EREREIE RO BHL T

T
Screen

-

[ ———— Half mirror
]

HOW TO TAKE OFF THE UNIT
FE1=y PORYHLER

| ——Mechanism

|| ——— Control board




'HOW TO HANDLE & PRESERVE THE MACHINE

Please install the machine at stable place without fail.

POWER SUPPLY

The power supply of this machine Is AC100V  1B0VA. If
you want to use other tupe of voltage, put special
transformer on the position, shown in the drawing.

WHEEL AND BRAKE

The machine has four wheels which can role sidelong ea-
sily. It is very easy to install many machines in front of
a wall. But when install one machine alone, take off the
wheel stop at the bottom of the cabinet,and fit it to the
rear wheel.

COIN COUNTER

Standard is one coin for this machine. But if you want
two or three coin enter! please put the special coin enter
and counter on the place shown in the drawng. (1}

COIN ENTER AND ITS INDICATOR

When you want to change the coin to be used, take off
the buttertly nuts at the back of the rejector door, and
change the coin enter and indicator.

HIT SENSIBILITY

Turn the test switch on the control board, then the
machine begins to operate. Stop the motor, setting the
shooting point at the target by the motor stop switch on
the mechanism chassis.

Then adjust the sensitometer on the photo switch on the
controlboard so that the photo switch operates fully. You
have 2 light reflecting part of photo switch and target
against 2 projection drums. (2}

SOUND

Adjust the sound by the sound adjusting instrument on the
control board and sound amplifier. {(6)

Adjust the whirrs by the whirr cycle adjustmentinstrument
on the control amplifier. (4)

Adjust the sound of whirrs, shooting, explosion by the
sound adjusting instrument on the control amplifier. (5]

GAME TIME

When you want to change game time, adjust the
of the timer rubber idler on the score unit
upper door of the cabinet. (40-70 seconds!

REPLAY

When you want to change the replay points,
the jumper pin on the score unit,
of the cabinet. (7-10 points)

CASH BOX

When you want to lock the cash-box,
the fixing metal of the cash-box.

position
openeing the

adjust by
opening the upper door

put suitable key on

REMARK:You must use the fuses designated without fail.

ACCESSORIES: lamp 12V 90mA <3, 6V 3A x1
tube type fuse 1A > 2, 2A = 2, 3A X 2
driver for set screws(1SO) M3, M4

for cap screws(I1SO) M4

coin enter

enter indicator
coin counter
special Transformei

OPTION

3

ALY, RECHFCREL TTF a0,

PO E ACI00VISOVA T,
L RE I A 1

Hik, TL—F

A DY 8T R T O
JUToE A AL T

AL oS
DAL E 2 T TR 2oy

TR L

Mldnd 2 Ak, %Al X
ﬁiJ/ﬁAzfﬂk S S BEIE RS 1)
FAASLY, T HAMTHRE ST AL e B A FIECIIE
DT THBHIED AR L T tReICEEL T P2 v, i
FERh D ISR 70 L T X

A4 > s Ay 59—
AREE ONE D £ > #9874, TWO, THREE 24> %

w7
oA, RS EO 2 A 2 - AT s a2 K fT
HAFUE . Al L TN 2w, (1)

Aq4> - > —RURTR
ML S — 2 Bl L), a4 s 2 ¥ — T

E e SN M el ﬁwtiu L) F L 7 Z— - RT—D Ao
WeE o b lfi’)’fw\ AR A E T

ZA v FEONIZT S &, ETHfEl £
e ——tDhE—F AL v FIZLD
SRRy A (.\J@}”‘ =y — AR FEF, K
: "}ﬁfﬁ&.}é AL T, 7
: s P L ET, ML A
2 R ez B rfu/ru 1[?.],@'7; ke ZA
E =y R (2)
WRE
TR B FowRARSC L OFAmL 3. (6)
BT OB LI T 2 B i&iﬁ(iﬁf&é o ba— iRk
Syeni, BT i]?ﬂ’#ﬁ'ﬂﬁﬁ?]%%é: Dbl £3. (4)
‘k%g lf‘ \/1: y‘j?” ]{‘ " )' 25 FI E.M:u»\ a }‘ D*-/Vif’i’m"a"%,t@]‘*’{‘
R 2 A '.Jéi*.’ét i 3. (5)

— L B[]

e LR A B 2B X B A v b
ZaF—+ 2=y FEDS A =2—, :rz,\-Tf
HEIL 9., (40~70Fp)

) L4

7L A4 SAEE L -V, Xy P EHFFT -4
Z AT =+ 2=y b PO e =2 )EHEL F

N

L~ 1005
L

Kot A7k e pP Y NN
9.

e [ E 3R B & oo R 2 A sE 2 MU

ER IR T —XRLYT. BRfEN LD EEERT

BB > 7 12V90mA 348 6V 3A(SRNXER) | @&

I A 218 2A 218 3A 21

FSAq/,x— (sk—Aa—H. 1SO) M3, M4
(¥ v 7H. 1SO) M4

Ta—X

aq - TE— TA—FRFIR. H¥NBE
aq - HV > A—




4

Whirr volume ADJ-
H®mE - B8 ADJ

5’ ] P
//Shootmg,exptoswon volume ADJ. Amplifier

S mst. mwis - BB ADL ETaRE

Special transformer(opt.) Whirr cycle ADJ.
HAEE (F 7= ) BEE kL ADJ.
H‘Qh\ Low
\\ |
Power supply ) \ /

@ﬁ%‘\\

’ /

~

/ s
: Control amplifier 5 6,
/ a2 b R--LHEMEE Main sound

Fuse 7a—X

I 7

o[-0 'Ho B @ @ ],

i

Test switch
FRE Ry F

I f I
pL/ \\

/
/

Indication
H=RFT

\
\\
2.\

Sensibility ADJ. to hght

Main switch YR ADJ.
BEAXA Y F Photo switch
Tx b RA T
Consent AC 100V for lightening panel 1,
A /X JLEA b Coin count changing terminal

A - AT FERIR TR

Coin counter(opt.)
Aq AT E—(FTar)

ENLARGE DRAWING #EXAX

B

.
Jumper wire
P X—ER

/ ——""volume ADJ.
— =8 ADJ
-Fuse
3,
Shooting
T speed ADJ.
RERE ADJ.
4 Light wake
L - switching plate
lamp | FHh - SR
Consent AC100V for Amp.
MBIt b
When you want to use 2 or 3 coin,

connect the tip as is shown in the
drawing on the left.

When 2 coin, put red lead on A. When
3 coin, put orange lead on A. When 1
coin, put the jumper lead between A
and B.

AA - HhY-a—HFBL T, TWO, THREE
QA EHT T HEE. FouTEEROML
ERELTTawv,

TWOZ A > (2 AR5z — F &, THREEa A1 >
) —F4&2EHELET. ONEAM 3 A-B B
CHft T v R AR L TT a0,




WIRING DIAGRAM BETWEEN UNITS

MAIN PANEL LIGHT

A A e 233 JVERRR

SCORE UNIT
A7 - 3=y b

COUNTERS LIGHT

SHERERRRAS

6@

SHOOTING LIGHT
L
REJECTOR arbra—n R
DOOR — G %
Usre o CONTROL
v HANDLE
O/
=1
TROL AMPLIFIER
| sPECIAL | CONTROL AMPL 57
_ 'l TRANSFORMER Ao b BT
N snme | — E[
rL____J
[ AMPLIFIER
[ 2 3,14 5, ) 7 8,
| POWER whae
| SUPPLY ——
|
| M coin 1 ‘ M
COUNTERI PHOTO SW. I-—l
U
l C1 1 1 | | 2
I @ @ aqrHhTE— Th bk XAy F —DQ——_ (.
(|
l F1 s2 F2 s3 F3 s4 s 02

Sy

$i

AC117-240V

AC1

/Ny e RO — - FREY

BACK SCREEN LIGHT

MECHANISM X H= XL

ooV WAKE, EXPLOSION UNIT

FER. BEAI= b

N
TARGET
22—y b




7oA 0 & o <+ n
'\ ) v ! i \ 1 ™
s 1% 5 ;W %W 5T S
. ™ o
- e
| 3 | f
(o] |
5| & « | |
M $-1d 7
m " , H 7
| — | |
o—F ¥x 1-d01 | l
WM X
nsh
<
‘veg ,
,, B0 i
| LS\,J%.Q ¥
14 Y0, , ERTANN ”
] e
29070 Y05 L/ 44 |
! w 1|.vl|:||1<<.<|§. Yo1
|
| Y00/ y¥zz .
wzz :
| g+ , .
! AN—— ) H /
f ——MWy—"¢ AR
N
X007 m TR ,
N . i
mg
S X0l ,
[-aol {3g0id
,_ Z4£05Z ‘Y1
V ISION
ﬂ
#-ZIN, Pm.ﬁ:i P -
/ £-ZIN ,
JA Y SN 1 ”
NS |
SRR
=¥ SR ¥x [-d0L | ,
LI ! — ¢ ,
2 8 oo ¥9ad
o )
3 °
>
+ g ) [
m\a.m "ol !
+
| I
@
61N 6-2IHW S
<&
® TN N
|
YAV 3Sd OLOHI . o ; N A2



’ e -0 ]
2 REMARK
F2, 3A ooy [T 24V F1,3A R
. N >\ O—4- I O o _O)—/VORMAL CLOSEL
: OMMO,
4 acr 0 ¢ ¢ O———NORMAL OPEN
0 O —O— -N—0 § '
Fr-] SOCKET No. ~gjoe PIN No.
LNE 717240 LINE PLUG AC 100 '**@-~ “ COW ENTER )
H STEPDOWN  TRANS FORMER ST oo 1 —
i 2V TIMER SFOT [AMP
L AC SOCKET x2 ‘ Pix2 T hALx2
—
—(F | §4-2
PL. | l
MAIN SW. ? ooV ov
oO—a O O )= o7
- —— B o
POWER TRANSFORMER-1
t Fes, 2A: \O—0 9
S 010
7o * FL-70 FL-20 W/EZ
R2-7
F1-3 ’ . ’ L s7-5
S~ \Re7 \R6-7 §3-1 7T |
27 TEST W, } JX EK . o 1 SHOOT 57-7
7 o=
S : i j LA ¢ y \ © EXPLOS/ON 572
2 s I Tesa Tseon - o
GAME : LG . MINUS -
OVER : EXPLOSION 12V opricaL . o Eﬂ AC MA/NAM; CONTROL oy P S7-3
1 / PO//VT 7 { " A/WP - -
TIMER | | LAMP o L3 1 3) U—"""¢
MOTOR) | |SoL.T| 8V 40W §7-7 S5-7 L6
| : 6VIAX3 3 14 _g¥ )Y (
t 1 RT-3| &V / §F, 80200 578, 858,
Fl-4=  S$2-10 - : X2 55-70 , L% o Q / e A\
| L2 -~ \L
| $3-2 & (O O—O—— T57_4
20 : ® 4 —
|
$7-3 S7-1 _
| 7 L ST
|
|
l
1
7 O * »—+ *
1 Lsee si-3.). L :T:sw
AN =~
545 TEST R2-3 SCORE COUNTER
COIN SW. ./.T/%t;e SHT o O — - T >
o - . S#7L § P SEARCH, FC 1 ? SLARCH, PC2 | g
s ) o o o Y \ ILL‘—_I C
j), @52 ‘- T & P57 Z¢7a ) el
St-6 si-4 %7—7 (\ R6-2 54.83 y
k2-2 Sp T (i_l ¢ - o4 é 0 S8-8 S8-7
) b ‘ G@ GS C'-‘BD S . @ F3-194< Dr—e
S 470 3 R2-4 S $8-2
s Sr-7 cld ey R4-1 & oo S\ DY—e
s = - 583
COIN COUNTER ) RS- @) S8-5 | RIGHT 3y N o
——————— 7 Ri-1 ) 2 S87
! N 2 )19 2a R6-4
Ee— 9 S S L F33|| 586
re } :] RESET |cog
—O O—=> O §2-7 * * o0
i 598 597
E O\) o PLXIO PLXI2 I U (¢ T_}\
< : T 4 1 P | 2136 oo sw —)/9 5
Si-11 -2 |89-5| 1eFT ° b
! REPLAY LS8 9’?3 INSF6 I~s37
o LAMP = R4 RS - By T T™ 1
R 7 R2) |\, 00w ~
‘ 330w, + 150, g < 0 §9-¢ §9-7 330u| +
Z S a 200u 2 soL2 so3 R6 z ; k§
Tsz—s paN aN
80 o . SEARCH MO - -
ALAY REAAY. SHOO TOR
RESET RELAY — GAME RELAY §§L4y 7 RELAY 2 Recdy RELAY SHOCK RELAY 53-8, HIT RELAY
9O AN




PARTS LIST/GABINET

20,21

37 13,14,15
/an B
| h
H
T z -
2 .22\ 13,39 ™ -
4
' 53,54.,55,56, 13 —] /
00 /
O 49 57,58,59,60 / /
/ -
26,27,44 3,38
T~ O e \!8.I9,|3
—— 50,51
42,43—— It |, — '
L4647 13,16 T12,13.109
- - o m- Q I 9
\' 26,27,45 i
2] ,23\ | ) \ 52
8 - - 10,21
i S
e =
> —
8,33 / \
28,29,30,31,32 24,25,26,27 61
No. Part No. Item No. Part No. Item
1 31101 Cabinet Fr Ry b 32 35018 Set screw M4x 8 F—B—#l Mix8
2 35001 Upper door FHEEFP— 33 31126 Cabinet protect board, front * o Ry bIRER(ET)
3 35002 Wood screw 3.1Xx 15 @ ARl 31x15m & 34 31127 Cabinet protect board, side Foo oy MMREWR(E)
4 35003 Rear upper door BAHEEFT7— 35 31124 Cabinet protect board, upper * v £y b E)RER
5 35004 Hinges (o33 36 31125 Cabinet protect board, back Foo Ry MMRER(E)
6 35005 Wood screw 3.1X 25 & KiaC 3.1x25m P 37 31228 Panel NI
7 35006 Key No.504 @ No.504 38 31104 Front mask, FRP ATEI~ X 2 (FRP)
8 35007 Wood screw 3.1x 20 @& Kl 3.1x20 # P 39 31105 inside cowling, FRP RERH T 1) > 2 (FRP)
9 35008 Rear lower door BHETEF7— 40 21177 Cash box &E
10 31121 Door stopper KP— o Zpysi— 41 31283 Keying metal fESEE R
11 31181A Half mirror A e N 2 31163 Speaker panel RAE—=H— - RXF0
12 31123 Mirror stopper I5— . A pysi— 43 35020 Panel bottom board R ILTF R
13 35009 Wood screw 3.1x 15 & Kt 3.1x15 3 @ 44 35021 Square volt M6 40 BRI b M6Xx40
14 31180A Plastic mirror, left HifesE (%) 45 35022 Volt M6 30(JIS) FIL b MEX30(JIS)
15 311808 Plastic mirror, right HIESE () 46 31149 Rejector panel YWFx oB— - NF
16 35010 Speaker 2 —H— 47 35023 Rejector door VFroa—-+ K7 —
17 31181B Screen RO - 48 31148 Hinge BwE
18 31122 Screen stopper RO —2 e AP ysi— 49 31147 Door stopper F7— e Zbysi—
19 35011 Rubber cussion T4 Pyia 50 35024 Key No.6450 @ No.6450
20 31130A Alminium sash, side Pty ia () 51 31150 Key metal mER
21 35012 Wood screw 3.1X20 & Al 31x20m @ 52 31102 Mechanism store box A h=XLBTE
22 311308 Alminium sash, vertical FIiH ey ioa (#E) 53 31290 Lamp insulating board S > TR
23 31131 Alminium sash, bottom Fritya (F) 54 35025 Lamp bulb B
24 31111 Cabinet frame FobEHhy b TL—A 55 35026 Lamp holder RT R~ L40
25 35013 Square volt M6 30 BEARAIL b M6X 30 56 35027 Wake lead wire REHY—F
26 35014 Spring washer ATV e Ty M6 57 35028 Fluorescence lamp #5KT 10w
27 35015 Nut M6 >y b M6 58 35029 Fluorescence equipment BHATIRE  LOW
28 35016 Caster 1004 Foy 22— 100g 59 35030 Glow lamp rn—-527
29 31129 Caster shaft Fy 22— 60 35031 Fluorescence lamp wire Assy. KT « 2 — F Assy.
30 31128 Caster stopper Fo B — o X poysi— 61 35032 Wheel stopper HER by~
31 35017 Nut M10 + b MO




PARTS LIST/REJECTOR

10,24,25

9,10,32,33

\\
N
4

e

/

42,371,387

44
—

_ 2122
43,25, 10 ——————— '

22,45

No. Part No. Item No. Part No. Item
1 31158 Rejector base NWFzr8— . N—2R 28 31164 Shaft DS
2 35033 Square volt M6x 30(J1S) BARFIL b MBX 30(JIS) 29 35048 Nut M3(1S0) F+ b M3(1S0)
3 35034 Spring washer M6 AT e Tyse M6 30 35049 E ring 2¢ El) > 29
4 35035 Flat washer M6 ED e M6 31 35050 Spring 2T T
5 35036 Butterfly nut M6(JIS) e+ b M6(JIS) 32 35051 Lamp holder A R T —
(6) 31155 Enter indicate board T 2 —FTR 33 35052 Lamp 12V90mA S 7 12V90mA
7 35037 Screw M3IX 10 @& (1S0) 2l M3IxX10 m &¢(10) 34 35053 Insulating plate 1BIE AR
8 311528 Stud FE- 35 31157 Lamp fixing plate 5 > TERATHR
9 35038 Screw M3x 6 & (150) Bl M3Ix6 FH P10 36 31159 Coin duct = R 720
10 35039 Spring washer M3 2T Tuie M3 37 35054 Screw M4X 6 & (1S0) Rl Mix6 R
(11y 21182 Coin enter ¥ 10, 20g, 25¢, a4 r.T A — ¥10, 20L 250 38 35055 Spring washer M4 RTY ey w M4
12 311524 Stud X5y K 39 31154 Coin duct support =RV A
13 31161 Cancel lever Foo ol Lsx— 40 3181 Coin guide ad - HAE
14 21181 Spring 2Ty 41 35056 Rejector Froa—
15 31162 Cancel lever receiver Foap ot - LN—R(F 42 35057 Rejector brucket JFzHrR— - TSy b
16 35040 E ring 5¢ EY>2o 5¢ 43 35058 Micro switch A48 R yF
17 31156 Replay limit cam DT A )2y bha 44 35059 Slit plate 2 1)y AR
18 35041 Set screw M3 6(1S0) F—RA—# L M3x6(1S0) 45 31277 Key holder F— - R F—
19 35042 Terminal plate % FAR
20 35043 Screw M3 10 & (1S0) L M3x10 3 B(1S0) (6) 311554 ONE PLAY ¥ 20
21 31160 Cancel box Frrer Ry IR 311558 ONE PLAY ¥ 30
22 35044 Wood screw 3.1x 15 Ktal 31x15 31155C ONE PLAY 20¢
23 35045 “Micro switch 24208« R yF 311550 ONE PLAY 25
24 35046 Actuator FPOFr—B—
25 35047 Screw M3x 15 & (150) al M3x15 AL @(IS0) (1) 211824 ¥ 10
26 31153 Stud &y K 211828 200
27 31165 Cancel metal *vtElER 21182 258

_;.

10




PARTS LIST/ GONTROL LEVER

11,12,13,14,24

33,21,22
2 18,21,22 31.32.13
T
16,17,19,20
23
15,19,20
9
12
No. Part No. Item No Part No. Item
1 31144 Glip 7y T 23 35076 Rubber sheet L —
2 31132 Control lever R 24 31145 Protect plate 1REAR
3 35060 Push button switch DR A o F 25 31139 Frame 1 JL—4 ]
4 31282 Washer E4 26 31141 Frame 2 TL—4L 2
5 35061 Cap screw M4 30(1S0) oy T exTYH MEX 30(1S0) 27 31142 Frame 3 TJL—4 3
6 35062 Cap screw M4 20(1S0) ooy T e RS MAX20(1S0) 28 31143 Frame 4 TL—4L 4
7 35063 Nut M4 +y b Me 29 35077 Screw M4x 10 & (150) fal Mix10 m £(1S0)
8 31146 Bearing ErE) 30 31140 Side frame, left HAFK - T7L—4 (E)
9 31133 Shaft DT 31 31140 Side frame, right YAoK - TL—4 (R)
10 35064 Set screw M4x 10(180) k—a—fa L M4x10(iS0) 32 35078 Volt M6 10(HS) b MEx10(J1S)
11 35065 Volt M6 40 FIL b MEXx40 33 35079 Terminal FIR
12 35066 Flat washer M6 Ty M6 34 35080 Micro switch b A=
13 35067 Spring washer M6 ATV e Jye M6 35 35081 Actuator FIOFz—R—
14 35068 Nut M6 F+w b M6 36 31136 Washer 7y
15 31134 Shock sol. fixing plate 3y ZS0L - BTHR 37 31137 Spring ATV T
16 35069 Solenoid YL /AR 38 31280 Rubber dumper Th Hsi—
17 35070 Rubber bush 10¢ T Tya 108 39 31135 Stop metal by TeE
18 35071 Terminal plate AR 490 31138 Stopper volt R bysX— b
19 35072 Screw M4 10(1S0) 2l M4Ax10(1S0) 41 31187 Limit touching valve V2w MEMAE
20 35073 Spring washer M4 RV Tyw M 42 35082 Spring washer M8 AT e Ty M8
21 35074 Screw M3X 15 @ (150) L M3IXI15 #L F(I1S0) 43 35083 Nut M8 ) +v b M8
22 35075 Spring washer M3 TP e T yw M3 44 35084 Shooting switch wire Assy. B R A F - 39— N Assy.

b
N




PARTS LIST/ MECHANISM 1

P 12,13.18,50

52 5)
12.13,18,67
5.6.26.27 | 3.63.64.65.66
/ 3.62
53.13,38
56,57
7i.72
(\20,59 B - 46.47.74
—— ~
» -79.80.81.82
——-3,69.70
“=4.5.6.68
- 20.75.76
/ S 57.58.77.90
| 34,35
| .44 / Y
| | 36.57. 22,78 "2
| / L2278 2.4.5.6,
32.43.56 13,37.38 58,60 ; f19.78
28.57.58.60 | 21.78 / (.
| / } } ]
“‘ /\ 6.17.18 8.9 14 \
5.6.32.33 5151807, " 8
: 3.7
No. Part No. Item No. Part No. lem
1 31226 Trans base PSR R—2R 46 35109 Spring washer M4 2T e MA
2 35085 Transformer PSR 47 35110 Nut M4 Fou b ML
3 35086 Wood screw 3.1x 15 4 Al 31x15 f o~ 48 31257 Torque bar PILZ - s
4 35087 Screw M4 x 10 3, + (150} L MAX10 # +(1S0) 49 31258 Torque bar oLz e =
5 35088 Spring washer M4 RTY e Ty M4 50 312228 Screen RN =
6 35089 Nut M4 + oy b M4 51 31250 Chassis S
7 35090 Terminal AR 52 35111 Lamp S 7
8 35091 Snap switch Rty T ALy F 53 31264 Lamp nsulating bar T TiRRAE
9 31289 Switch fixing plate 2 Ay FEUTIR 54 35112 Lamp socket ST VA b
10 35092 Motor -2 — 55 31255 Sht lever P N R P
. 11 31272 Stud 22y K 56 31219 Shaft o 7 b
12 35093 Screw M3x 10 fal M3x 10 57 35113 Spring washer M5 AT e MS
13 35094 Spring washer M3 RN g Ty M3 58 35114 Nut M5 + v b M5
14 35095 Condenser QL FH— 59 312848 Stop collar ARy T e hS—
s 15 35096 Micro switch zAq44a - X1y F 50 35115 Screw with steps B ftea L
’ 16 35097 Actuator FOFr—2— 61 31285 Back screen Iy R —
L 17 35098 Screw M3x 15 4 (IS0} a2l M3x15 H + (IS0 62 31286 Screen stopper R ) — o i8
18 35099 Nut M3 Fv b M3 63 35188 Fluor escent equipment 20W ICKTRRE 20W
19 31239 Cam disc PN 3 64 35116 Tube bulb EiR
20 35100 Set screw M3 4(150) FR—a—t L M3:x4(1S0) 65 35117 Glow lamp sa— 7
21 31238 Joint disc D o et 4 66 35118 Wire Assy a—F Assy
22 312418 Control disc b A—JLME 67 35119 Motor T2
23 312414 Program disc A=A N =t S 68 35120 Motor E—HR—
24 35101 Gear A — 69 312427 Drum stand, left, middie FSL-REF (F-FR)
25 35102 Gear A7 — 70 312428 Drum stand. right FSun.zz K (F)
26 35103 Screw M4X 15 + (iS0) . Max15 F +(1S0) 71 31243 Drum table, left KSu-F—70 (&)
27 35104 Motor E—Hx— 72 31244 Drum table, right KTL--T—70L ()
28 31260 Slit bar 2Ny ko= 73 31268 Table stud TN Az F
29 31279C Shaft v T b 74 31271 Stand stay 2B RN AT —
30 31307 Stud z2& oy K 7 312364 Torque disc, left motor FAEEE (EE—4—8)
31 31245 Motor fixing plate A E— 2 —F{THE A 76 312368 Tarque disc, right motor P MmsE (BEE—4%—HH)
32 35105 Screw M4x 10 4 (1S0) fa b M4x10 [ F(1S0: 77 31262 Torqur bar, left FLZ - N— (E)
33 31246 Motor fixing plate B £ — 2 —EuftH B 78 35121 Set screw M4> 4(1S0} F—o—t L MAx4:150)
34 31254 Clank arm Ao B /A VN 78 31270 Shaft e 7 b
35 35107 Nut M10 Fv b MIO 80 35122 Spring washer M6 AT - Ty v Mb
39 31259 Torque arm LD - T — L 81 35123 Nut M6 +y kM6
37 31252 Arm PPN 82 35124 Split pin B
38 35108 Screw M3x 6 4 (150) . M3x6 FE(1S0) 83 31269 Shaft v
38 31253 Arm SN 84 31265 Metal A B
40 312798 Spaft e 85 31256 Arm T L
41 31249 Shit frame o7k TL—4 86 31219 Shaft TxT b
42 31279A Shaft v 7k 87 35125 Spring washer M5 AT T yyiew MBS
43 31247 Shaft stand DOyl S - 88 35126 Nut M571S0) +- b M5{ISCH
44 31248 Bottom plate AR 89 31251 Revolving clank HEzs 5 o
45 31278 Strengthening bar A 90 31261 Torque bar, right P D« i— (£5)

R EEEEEBEmZEESEN

12



21,55,56

20.21.41

\ 20.21.34

\
\l6.35\

16,20.21,31,32,33
|

19,20,21

) 42
e 16,20,21,44
e 47
28,29,51,52
\\ 16,20,21,53
48
28,29,49,52
T2

No. Part No Item No. Part No. Item

1 35127 Motor, for left drum ETE—2 - (EFZ4LH) 30 31208 Lock pin ay s

2 35128 Motor, for right drum E—F— (AFNZLH) 31 31206 Pin receiving metal (S -8 =Y

3 35129 Screw M4 X 10 F (1S0) Al Max 10 AP (18S0) 32 31207 Lock collar By AnT7—

4 35130 Spring washer M4 T Tye— M 33 31205 Lock spring ay s -RTYT
5 35131 Nut M4 F. b M 34 35142 Solenoid vy /14F

6 31211 Motor frame T TL— 4 35 31230 Gear F A —

7 31213 Stud ZHw K 36 31293A Shaft, short v 7 b (38)

8 35132 Screw M3x 8 & (150) fall M3x8 #F(IS0) 37 312938 Shaft, long e 7 b (&)

9 35133 Spring washer M3 AT Tye— M3 38 35143 E ring 3¢ EYro 3¢

10 31210 Gear frame Y — . TL—4h 39 31212 Stud ARy N

11 31267 Revalving rod E#E0 -y F 40 35144 Nut M3(1S0) Fy b M3(1S0)

12 35134 Nut M6 +. b M6 41 31203 Covering plate BERAAR

13 35135 Spring washer M6 27T Tye— M6 42 31209 Gear frame Fy—.TL—4

14 35136 Ering 5¢ E Yo 5¢ 43 31214 Stud &y K

15 31305 Motor lever e B— o LS 44 31229 Gear F A —

16 35137 Set screw M3x 4(1S0) R—RA—tal: M3x4(180) 45 31263 Insulating plate $EIE AR

17 31306 Lever receiver LoN—%F 46 35145 Lamp 5>7

18 31201 Slit lever Xy b Lsi— 47 312008 Drum wheel FSh-r1—

19 31218 Revolving base =3 48 312004  Drum wheel FSb-RA—I
20 35138 Screw M3x 6 @& (150) Bl M3x6 A (I1S0) 49 31222A  Drum, left K7L (E)

21 35139 Spring washer M3 2Tl T e M3 50 31221A  Drum, right K34 (AB)

22 31304 Stopper 2Ryt 51 312218 Drum, outside K34 (454)

23 31204 Spring 2T 52 35146 Screw M2x 6 & (1S0) fal M2x6 2P (I1S0)
24 31232 Gear E 53 31202 Drum wheel support AV NS e SV 3 8
25 31231 Gear * 4 — 54 35147 Lamp socket STy b

26 31233 Lock disc 0y 2 E 55 31266 Collar Hh7—

27 31235 Lock bar N 56 35148 Screw M3x 18 & (150) L M3x18 AP (150)
28 35140 Spring washer M2 AT Ty ¥ M2 57 31294 Lamp cover FT e HN—

35141 Nut M2(1S0) v b M2(180)

ii

3



N

12,13,14
[
No. Part No. Item No.  Part No. Item

1 31198 Explanation plate, Japanese EXAAAR (#0300 24 35160 Terminal plate i FAR
2 31199 Explanation plate. English BBAAR (EX) 25 35161 Spring AT
3 31182 Explanation plate stopper EHBEMRIR A 26 311158 Drive disc NS Aq4 7Ha
4 35149 Wood screw 3.1 X 15 Kia b 3.1x15 27 31281 Rubber disc O LA
5 31197 Timer arrow mark 24 <7—%ED 28 31112 Rubber idler JL - PAFNF—

6 35150 Screw M3 6¢: (1S0) 2l M3x6 MH:(iS0) 29 31113A Joint CaAarb

7 311138 Shaft joint o Th-TaAt 30 35162 Motor €T—2—

8 35151 Set screw M3x4(150) F—o—t M3x4(1S0) 31 35163 Sticker ATy Hh—

9 31120 Lamp hood ST T—F 32 31103 Score unit base Z2AFP—-2=wy b - N—2R
10 31117 Chassis T —— 33 35164 Wood screw 3.1x 30 Kaal 3.1x30 L §
11 311194 Frame, left TL—4 (%) 34 35165 Fluorescent equipment 20W BT E 20W
12 35152 Screw M3x64 (150) Bl M3x6 #F(I1S0) 35 35166 Tube bulb 20W IR 20W
13 35153 Spring washer M3 AT Tyrw M3 36 35167 Glow lamp sa—.-5-7
14 311198 Frame, right ZL—4 () 37 35168 Sticker ATy h—

15 31118 Base ~—2R 38 351869 Lead tip J—F «Fu T
16 31114 Shaft w7 b 39 35170 Termiral plate % FAR
17 35154 Lamp S 40 35171 Counter Hhoa—

18 35155 Lamp socket ZT ey b 41 31196 Insulating plate Rig R
19 31115 Limit cam ) 2w b Hha 42 35172 Wood screw 3.1 20 & Al 3.1x20mM P
20 35156 Micro switch zA40A - Ry F 43 31195 Lamp chassis ST e ——
21 35157 Act uator FoFr—F— 44 35173 Consent At
22 35158 Screw M3x 15 & (1S0) fal M3x15 KF(1S0) 45 35174 Consent aAswb
23 35159 Rubber bush

oL - Ty

14




26,27,28.7

s

e
o
e
ﬁ‘bﬂ.ﬂy‘,ﬂ s,
e, A
h e
‘ T ]

PO

Screen stappéts 2

EEne =T
10, 16,21 ———
10,16, 17,18 “ :
0,16, 17, 10,15,16 7,14 9,10, 11 A
34,35,36,37,3% 13 .12 s T
ap,31,32,33,10
/
i 4l
40
Mo Part Na, Item Mo, Fart M, Item
1 35175 Tranzeformer FFrR 27 31295 Irside panel PABE -t
2 35176 Screw Md 10 4 (150) 2l M4x10 R F (I50) 23 35053 Insulating plate BERRAR
3 365177 Flat wazher M4 EFuder M4 24 31157 Figing metal Befta S
4 35178 Spring washer M4 AT 2w e Ty ean s M4 25 31297 Explesive screen i A ) —
1 351749 Nut M4 Fo b ML 26 11287 Fluorescent equipment 15W H;AkTHA 15w
& Jn2zy Transeformer base bR e m— R 27 35129 Tube bulb Bk
7 35180 Waod screw 31215 B Fhl 3ixlih E 23 ¢ 35190 Glaw lamp Ha—. F-7
g  3algl Lamp socket E R i T 29 31130 Target fixing metal F—&hy FEEER
9 35182 Serew M3 8 G5 {1500 Fa 2 M3AxE L& (150} a0 31189 Target supporting pipe Z—gy bEIALT
10 35183 Spring washer M3 ATV sl o Ty ey M3 3l 35151 Screw M3z 15 (150) fals M3IRLE RER (150}
11 31292 Insulating plate R 32 35192 Mut M3 Fw b M3
12 31291 Lightening box FREB . 2 R LE] 35183 Serew M3x 15 & (1500 i M3K13 me (150)
13 35184 Lamp - 34 31183 Target plate F—fu bR
14 31185 Lamp board ST H—F 15 35184 Serew M2x 10 2l MZx10
15 31186 Lamp cover R et 36 35145 Saring washer M7 ATV Quwn — M2
16 35185  Screw M3 8 B {150) fal MIxE L @ (150): 37 35185 Mt W2 Fut M2
17 - 35186 Lamp o2 38 35201 Lagging 24 7 g
12 35187 Lamp socket R VR O 39 35187 DS C0s
19 31238 Sereen A1) — e a0 35188 CO& hoed CDS 7 —F
20 all8d Sereen stopper 1 AL Y—miBA ] 41 35199 Wire Assy, (CD3) a—F Assy. (CD5)
31183 AL Y- 2 47 35200 Wire #ssy. {waks)

:'—?I" Assy. (R}



	Air Scramble EM01.tif
	Air Scramble EM02.tif
	Air Scramble EM03.tif
	Air Scramble EM04.tif
	Air Scramble EM05.tif
	Air Scramble EM06.tif
	Air Scramble EM07.tif
	Air Scramble EM08.tif

